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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international
standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes no responsibility for the data provided
by the customer, any statements, inferences or generalizations drawn by the customer or others from
the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in
this test report is (are) included in the conformity assessment authorities acceptance respective.
Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note
BTL-FCCP-3-2404C168 ROO Original Report. Sep. 26, 2024 | Invalid
BTL-FCCP-3-2404C168 RO1 | Added the RF Module FCC ID in section 2. Oct. 18, 2024 | Invalid

BTL-FCCP-3-2404C168 R0O2 Updated the Laboratory address. Oct. 31,2024 | Valid
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1. APPLICABLE STANDARDS
The following reference test guidance is not within the scope of accreditation of A2LA:
ANSI C63.26-2015
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 27 Subpart L, N, H, F & Part 2
Standard(s) Section Test ltem Judgment Remark
2.1046 Output Power PASS Note(1)
27.50(d)(4) . . .
ssoono | S s fadeo Pouerd | puss | orer
27.50(b)(10) q
2.1049 Occupied Bandwidth PASS Note(1)
2.1051
27.53(h) . -
27.53(q) Conducted Spurious Emissions PASS Note(1)
27.53(c)(2)(fH
2.1053
27.53(h) : : issions | pAss | e
27.53(q) Radiated Spurious Emissions PASS
27.53(c)(2)(f)
2.1051
27.53(h)
27.53(q) Band Edge Measurements PASS Note(1)
27.53(c)(2)(f)
27.50(d)(5) Peak To Average Ratio PASS Note(1)
2.1055 -
27 54 Frequency Stability PASS Note(1)
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Note:

1. The RF module of this LTE Cat-M1 Tracker has been tested and certified. Please refer to the module report
as listed in the below table for the test results of the RF module.

RF Module F'\l/lj(r):gzl)en Report Number Standard
47 CFR FCC Part 22 RSS-132 Issue 3
GSM 60356613 003 47 CFR FCC Part 24 RSS-133 Issue 6
47 CFR FCC Part 2 RSS-Gen Issue 5
47 CFR FCC Part 22 RSS-132 Issue 3
Model: 47 CFR FCC Part 24 RSS-133 Issue 6
ME310G1-WW 60356613 002 47 CFR FCC Part 27 RSS-130 Issue 2
47 CFR FCC Part 90 RSS-139 Issue 3
FCC ID: LTE 47 CFR FCC Part 2 RSS-Gen Issue 5
RI7TME310G1WW 47 CFR FCC Part 22 RSS-132 Issue 3
47 CFR FCC Part 24 RSS-133 Issue 6
60356613 001 47 CFR FCC Part 27 RSS-130 Issue 2
47 CFR FCC Part 90 RSS-139 Issue 3
47 CFR FCC Part 2 RSS-Gen Issue 5

1) The band 4 and band 66 antenna gain of LTE Cat-M1 Tracker was greater that of module, so output

power and EIRP were tested and recorded. The band 12, band 13, band 71 and band 85 antenna gain of
LTE Cat-M1 Tracker was smaller than that of antenna gain of module, so output power and ERP refer to
module test report. Thus, only the radiated spurious emissions was evaluated and recorded in this report.
For the test results of all other test items please refer to above module test report.

2. Table for Filed Antenna:

Antenna Gain
Brand P/N Connector : Note
Type (dBi)
3.1 LTE Band 4
1.6 LTE Band 12
= . ; 1.6 LTE Band 13
E ethertronics'| 1004795/1004796 |  PCB N/A
= AN ZVA GROUP COMPANY 3.1 LTE Band 66
1.6 LTE Band 71
1.6 LTE Band 85

1) The antenna gain is provided by the manufacturer.
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2.1 TEST FACILITY

People’s Republic of China.

2.2 MEASUREMENT UNCERTAINTY

A. Radiated Measurement:

The test facilities used to collect the test data of output power and EIRP in this report is at the location of
Room 108-116, 309-310, Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City, Guangdong,

The test facilities used to collect the test data of radiated spurious emissions in this report is at the location
of 1-2/F, 4/F, Building A, 1-2/F, Building B, 3/F, Building C, No.3, Jinshagang 1st Road, Dalang Town,
Dongguan City, Guangdong People’s Republic of China.
BTL's Registration Number for FCC: 747969

BTL's Designation Number for FCC: CN1377

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

Test Site Method Measurement Frequency Range U,(dB)
DG-CBO0O1 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range : ?tv U,(dB)
30MHz ~ 200MHz Y 4.40
3 CISPR
(3m) 200MHz ~ 1,000MHz vV | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 4.62
B. Other Measurement:
Parameter Uncertainty
Maximum Output Power +0.87 dB
Temperature +0.48 °C
Humidity +1.37 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

(Above 1000 MHz)

Test Item Temperature | Humidity | Test Voltage Tested By Test Date
Output Power & EIRP 24.3°C 45% DC 3.7V Mark wu | May 08, 2024-
) ' Jun. 13, 2024
Radiated Spurious Emissions o o
(9 kHz to 30 MHz) 21°C 50% AC 120V/60Hz | Hayden Chen | Jun. 29, 2024
Radiated Spurious Emissions o o
(30 MHz to 1000 MHZ) 24°C 56% AC 120V/60Hz | Jensen Zhou | Jun. 22, 2024
Radiated Spurious Emissions | 50 56% | AC 120V/60Hz | Jensen Zhou | Jun. 22, 2024
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name 1. Telit Cinterion
2. DeWALT
Test Model ATD551
LTE Cat-M1 Tracker(C1) will use Brand:DeWALT
PMN LTE Cat-M1 Tracker(S0) will use Brand:Telit Cinterion

LTE Cat-M1 Tracker(S1) will use Brand:Telit Cinterion

LTE Cat-M1 Tracker(C2)

Model Difference(s) Logo, some mechanical parts color, label, accesorries are different.
Hardware Version V0.6

Software Version V03.05

1# DC Voltage supplied from AC adapter.

Model: ADS-10LA-06 05010EPCU

2# Supplied from battery.

1# I/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V ===2.0A
2# DC 3.7V / 3000mAh

Power Source

Power Rating

IMEI No. 350903782706437, 350903782706486
. LTE(eMTC) UL: QPSK,16QAM
MoElIEEm RS LTE(NB-loT) UL: BPSK, QPSK
LTE Channel Bandwidth QPSK 16QAM
(eMTC) (MHz) (dBm) (dBm)
1.4 22.57 21.74
3 22.58 22.32
5 24.78 24.79
Band 4 10 24.89 24.91
15 24.77 24.79
20 24.77 24.73
1.4 22.96 22.23
3 23.04 21.98
Max. EIRP Band 66 5 24.84 24.61
10 24.72 24.83
15 24.90 24.80
20 24.87 24.86
LTE Sub-carrier Spacing BPSK QPSK
(NB-loT) (kHz) (dBm) (dBm)
Band 4 3.75 25.44 2541
15 25.93 26.01
3.75 25.46 25.65
Band 66 15 25.96 26.07
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
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2. Channel List:
LTE Band 4(eMTC)
TostFreency o | Pt | [ Gemeeat [ [ el
1.4 19957 1710.7 1957 2110.7
3 19965 1711.5 1965 21115
5 19975 1712.5 1975 2112.5
Low Range
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 20175 1732.5 2175 21325
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
5 20375 1752.5 2375 21525
High Range
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1740 2300 2145
LTE Band 4(NB-loT)

TosFreqencylo | B[y, [ emeerar |y, | et
Low Range 200 19951 1710.1 1951 2110.1
Mid Range 200 20175 1732.5 2175 21325
High Range 200 20399 1754.9 2399 2154.9

LTE Band 12(eMTC)
TotFreauency 0 | Bl |y, [ Gemererat |, | et
1.4 23017 699.7 5017 729.7
3 23025 700.5 5025 730.5
Low Range
5 23035 701.5 5035 7315
10 23060 704.0 5060 734
Mid Range 1.4/3/5/10 23095 707.5 5095 737.5
1.4 23173 715.3 5173 745.3
High Range 3 23165 714.5 5165 744.5
5 23155 7135 5155 743.5
10 23130 711.0 5130 741
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LTE Band 12(NB-IoT)
TostFreqncy o | Pe [, [ e [y, | Cemereet
Low Range 200 23011 699.1 5011 729.1
Mid Range 200 23095 707.5 5095 737.5
High Range 200 23179 715.9 5179 745.9
LTE Band 13(eMTC)
TotFreauency o | Pt [y [ Gt [ [ el
Low Range 5 23205 779.5 5205 748.5
Mid Range 5/10 23230 782.0 5230 751
High Range 5 23255 784.5 5255 753.5
LTE Band 13(NB-IoT)
Tos Fruency o | Sidn [, | Bemeerot [y, [ Feereel
Low Range 200 23181 777.1 5181 746.1
Mid Range 200 23230 782.0 5230 751.0
High Range 200 23279 786.9 5279 755.9
LTE Band 66(eMTC)
Tt Freauency o | Poeete |y [ Gemererat [ [ Temereel
1.4 131979 1710.7 66443 2110.7
3 131987 1711.5 66451 21115
Low Range 5 131997 1712.5 66461 2112.5
10 132022 1715 66486 2115
15 132047 1717.5 66511 2117.5
20 132072 1720 66536 2120
Mid Range 1.4/3/5/10/15/20 | 132322 1745 66786 2145
1.4 132665 1779.3 67129 2179.3
3 132657 1778.5 67121 21785
5 132647 1777.5 67111 2177.5
High Range
10 132622 1775 67086 2175
15 132597 17725 67061 2172.5
20 132572 1770 67036 2170
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LTE Band 66(NB-loT)

Bandwidth Frequency of Frequency of
Vet (H e 1D (kHz) Nuw | Uplink (MHZ) | N° | Downlink (MHz)
Low Range 200 131973 1710.1 66437 2110.10
Mid Range 200 132322 1745.0 66786 2145.0
High Range 200 132671 1779.9 67135 2179.9
LTE Band 71(NB-loT)
Bandwidth Frequency of Frequency of
Test Frequency 1D (kHz) Nut | yplink (MHz) | N° | Downlink (MHz)
Low Range 200 133123 663.1 68587 617.1
Mid Range 200 133297 680.5 68761 634.5
High Range 200 133471 697.9 68935 651.9
LTE Band 85(eMTC)
Bandwidth Frequency of Frequency of
Test Frequency ID (MH2) Noo | Uplink MHz) | N | Downlink (MHz)
5 134027 700.5 70391 730.5
Low Range
10 134052 703 70416 733
5 134092 707 70456 737
Mid Range
10 134092 707 70456 737
5 134157 713.5 70521 743.5
High Range
10 134132 711 70496 741
LTE Band 85(NB-loT)
Bandwidth Frequency of Frequency of
Test Frequency 1D (kHz) Nut | yplink (MHz) | N° | Downlink (MHz)
Low Range 200 134003 698.1 70367 728.1
Mid Range 200 134092 707.0 70456 737.0
High Range 200 134181 715.9 70545 745.9
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

LTE BAND 4 MODE
Available Channel .
Test Item Channel Tested Channel Bandwidth Modulation Mode
Radiated 19957 to 20393 20175 1.4MHz QPSK 1RB
Spurious 19975 to 20375 20175 5MHz QPSK 1RB
Emissions | 20050 to 20300 20175 20MHz QPSK 1RB
19957 to 20393 (19957, 20175, 20393| 1.4MHz QPSK, 16QAM 1RB/5RB
19965 to 20385 19965, 20175, 20385 3MHz QPSK, 16QAM 1RB/5RB
Output Power | 19975 to 20375 19975, 20175, 20375 5MHz QPSK, 16QAM 1RB/6RB
& EIRP 20000 to 20350 |{20000, 20175, 20350 10MHz QPSK, 16QAM 1RB/6RB
20025 to 20325 20025, 20175, 20325 15MHz QPSK, 16QAM 1RB/6RB
20050 to 20300 |20050, 20175, 20300 20MHz QPSK, 16QAM 1RB/6RB
Available Sub-carrier .
Test ltem Channel Tested Channel Spacing(kHz) Modulation Mode
Radiated 19951 to 20399 20175 3.75 QPSK 1RB
Spurious 7 55e1 to 20399 20175 15 PSK 1RB
Emissions to Q
Output Power 19951 to 20399 20175 3.75 BPSK, QPSK 1RB
&EIRP 1 19951 t0 20399 20175 15 BPSK, QPSK 1RB/3RB
LTE BAND 12 MODE
Test Item | Available Channel Tested Channel Cha”’.‘e' Modulation Mode
Bandwidth
] 23017 to 23173 23095 1.4MHz QPSK 1RB
E;?ggﬂ 23035 to 23155 23095 5MHz QPSK 1RB
23060 to 23130 23095 10MHz QPSK 1RB
Test Item | Available Channel Tested Channel SUb.' carrier Modulation Mode
Spacing(kHz)
Radiated 23011 to 23179 23095 3.75 QPSK 1RB
Emission | 23011 to 23179 23095 15 QPSK 1RB
LTE BAND 13 MODE
Test Item Available Channel| Tested Channel Chanr)el Modulation Mode
Bandwidth
Radiated 23205 to 23255 23230 5MHz QPSK 1RB
Emission 23230 23230 10MHz QPSK 1RB
Test Item Available Channel| Tested Channel SUb.' carrer Modulation Mode
Spacing(kHz)
Radiated 23181 to 23279 23230 3.75 QPSK 1RB
Emission 23181 to 23279 23230 15 QPSK 1RB
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LTE BAND 66 MODE
Test Item | Available Channel Tested Channel Chanr_1e| Modulation Mode
Bandwidth
Radiated | 131979 to 132665 132322 1.4MHz QPSK 1RB
Spurious | 131997 to 132647 132322 5MHz QPSK 1RB
Emissions | 132072 to 132572 132322 20MHz QPSK 1RB
131979 to 132665 (131979, 132322, 132665 1.4MHz QPSK, 16QAM 1RB/5RB
131987 to 132657131987, 132322, 132657 3MHz QPSK, 16QAM 1RB/5RB
P%wgff& 131997 to 132647 | 131997, 132322, 132647|  5MHz QPSK, 16QAM 1RB/6RB
EIRP 132022 to 132622132022, 132322, 132622 10MHz QPSK, 16QAM 1RB/6RB
132047 to 1325971132047, 132322, 132597 15MHz QPSK, 16QAM 1RB/6RB
132072 to 132572132072, 132322, 132572 20MHz QPSK, 16QAM 1RB/6RB
Test Item | Available Channel Tested Channel Sub_—carner Modulation Mode
Spacing(kHz)
Radiated | 131973 to 132671 132322 3.75 QPSK 1RB
Spurious
Emissions 131973 to 132671 132322 15 QPSK 1RB
Output |131973to 132671 132322 3.75 BPSK, QPSK 1RB
P%"IVSE,& 131973 to 132671 132322 15 BPSK, QPSK 1RB/3RB
LTE BAND 71 MODE
Test Item |Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
Radiated 133123 to 133471 133297 3.75 QPSK 1RB
Spurious
Emissions |133123 to 133471 133297 15 QPSK 1RB
LTE BAND 85 MODE
Test Item |Available Channel Tested Channel Cha”’.‘e' Modulation Mode
Bandwidth
Radiated |134027 to 134157 134092 5MHz QPSK 1RB
Spurious
Emissions |134052 to 134132 134092 10MHz QPSK 1RB
Test Item |Available Channel Tested Channel SUb.' carrier Modulation Mode
Spacing(kHz)
Radiated |134003 to 134181 134092 3.75 QPSK 1RB
Spurious
Emissions | 134003 to 134181 134092 15 QPSK 1RB

Note: For radiated spurious emissions, all modes had been pre-tested and in this report only recorded the
worst case.
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED
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EUT

1 EUT
Adapter
AC 100-2400

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable YES NO 1m
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4. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

41.1 LIMIT

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile and
portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.

Mobile stations of BRS/EBS are operating in the 2496—-2690 MHz band limited to 2.0 watts EIRP. All user
stations are limited to 2.0 watts transmitter output power.

Control stations and mobile stations transmitting in the 746—-757 MHz, 776—788 MHz, and 805-806 MHz
bands and fixed stations transmitting in the 787—-788 MHz and 805-806 MHz bands are limited to 30 watts
ERP.

Portable stations (hand-held devices) transmitting in the 746—757 MHz, 776788 MHz, and 805-806 MHz
bands are limited to 3 watts ERP.

Control and mobile stations in the 698-746 MHz band are limited to 30 watts ERP.
Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band, and fixed
and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

For mobile and portable stations transmitting in the 2305-2315 MHz band or the 2350-2360 MHz band, the
average EIRP must not exceed 50 milliwatts within any 1 megahertz of authorized bandwidth, except that
for mobile and portable stations compliant with 3GPP LTE standards or another advanced mobile
broadband protocol that avoids concentrating energy at the edge of the operating band the average EIRP
must not exceed 250 milliwatts within any 5 megahertz of authorized bandwidth but may exceed 50
milliwatts within any 1 megahertz of authorized bandwidth. For mobile and portable stations using time
division duplexing (TDD) technology, the duty cycle must not exceed 38 percent in the 2305-2315 MHz and
2350-2360 MHz bands. Mobile and portable stations using FDD technology are restricted to transmitting in
the 2305-2315 MHz band. Power averaging shall not include intervals in which the transmitter is off.

4.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5 or ANSI C63.26-2015 Section 5.2.

EIRP:
EIRP = Output Power + Antenan gain

ERP:
ERP = EIRP-2.15

Output Power:
The EUT was set up for the maximum power with WCDMA and LTE link data modulation and link up
with simulator. Set the EUT to transmit under low, middle and high channel and record the power level
shown on simulator.
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4.1.3 TEST SETUP LAYOUT
Output Power Measurement

= o

System Simulator EUT

4.1.4 TEST DEVIATION

No deviation.

4.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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4.2 RADIATED SPURIOUS EMISSIONS MEASUREMENT

4.2.1 LIMIT

For band 4,12,13 ,66, 71, 85, the power of any emission outside of theauthorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The
emission limit equal to -13dBm.

E (dBuV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The emission
limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.

4.2.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.
1.

The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.
Then EIRP is then converted to field strength as follows in Equation

E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.

4.2.3 TEST SETUP LAYOUT

Below 30MHz

= EL:JT

IO.B m

Communications
Test Set

Ground Plane

Receiver
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30MHz to 1GHz

Ground Plane

Communications =] ; L}
| cener
Test et e € Amp-

Above 1GHz

Ground Plane

Communications -
| Test Set Recaiver Amp.

4.2.4 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX B.

4.2.5 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX C.

4.2.6 TEST RESULTS (ABOVE 1000MH2Z)
Please refer to the APPENDIX D.
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Report No.: BTL-FCCP-3-2404C168

5. LIST OF MEASUREMENT EQUIPMENTS
Conducted Measurement
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Wideband Radio May 11, 2024
1 Communication Tester R&S CWM 500 165578 Jan. 19, 2025
Radio Communication . Jul. 07, 2024
2 Analyzer Anristu MT8821C 6261915479 Jun. 28, 2025
8960 SERIES 10
Wireless Agilent Jul. 07, 2024
3 Communications Test Technologies ES5158 MY54491001 Jun. 28, 2025
Set
Radiated Emissions - 9 kHz to 30 MHz
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck |FMZB 1513-60B| 1513-60 B-034 Mar. 30, 2025
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 22, 2024
RW2350-3.8A-N
3 Cable N/A MBM-1.5M N/A Jun. 09, 2025
4 Cable N/A RG 213/U N/A Jun. 09, 2025
5 Measurement Software Farad EZ-EMC N/A N/A
Ver.NB-03A1-01
ok Jul. 11, 2024
6 966 Chamber room ETS 9*6*6 N/A May 16, 2025
7 WPT coill N/A 100KHz-300KHz N/A N/A
Radiated Emissions - 30 MHz to 1 GHz
ltem Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck | VULB 9168 1462 Dec. 13, 2024
Antenna
EMC
2 Attenuator INSTRUMENT EMCI-N-6-06 AT-06009 Dec. 13, 2024
. EMC
3 Preamplifier INSTRUMENT EMCO001330 980863 Apr. 07, 2025
LMR400-NMNM Jul. 04, 2024
4 Cable RegalWay 12.5m N/A Jun. 06, 2025
LMR400-NMNM Jul. 04, 2024
5 Cable RegalWay -3m N/A Jun. 06, 2025
LMR400-NMNM Jul. 04, 2024
6 Cable RegalWay 0.5m N/A Jun. 06, 2025
7 Receiver Agilent N9038A MY52130039 Dec. 22, 2024
8 Positioning Controller MFE MFE-7802 N/A N/A
9 | Measurement Software Farad EZ-EMC N/A N/A
Ver.NB-03A1-01
10 966 Chamber room CM 9*6*6 N/A May 16, 2025
17 |Wireless Communication Agilent E5515C MY48364183 Dec. 22, 2024
Test SET
12 wideband radio RE&S CMWS500 152372 Dec. 22, 2024
communication tester
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Radiated Emissions - Above 1 GHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 MXA Signal KEYSIGHT N9020B MY 63380204 Nov. 17, 2024
Analyzer
2 Receiver Agilent N9038A MY52130039 Dec. 22, 2024
g EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980888 Nov. 17, 2024
4 | EXASpectrum Keysight N9O10A MY55150209 May 31, 2025
Analyzer
5 | Double Ridged ETS 3115 75846 Mar. 20, 2025
Guide Antenna
RWLP50-4.0A-SMS
6 Cable RegalWay M-12 5M N/A Feb. 19, 2025
RWLP50-4.0A-NM Aug. 08, 2024
! Cable Regalway RASM-2.5M N/A Jul. 03, 2025
RWLP50-4.0A-NM Aug. 08, 2024
Cable Regalway RASMRA-0.8M N/A Jul. 03, 2025
9 |966 Chamber room CM 9*6*6 N/A May 19, 2025
10 Filter COM-MW ZHPF'M(;BG'Wl N/A May 31, 2025
11 |  Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
12 Software Farad Ver.NB-03A1-01 NIA NIA
Wireless
13 | Communication Agilent E5515C MY48364183 Dec. 22, 2024
Test SET
wideband radio
14 | communication R&S CMWS500 152372 Dec. 22, 2024
tester

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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6. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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Radiated Emissions Test Photos

Above 1 GHz

Page 24 of 65




3L

Report No.: BTL-FCCP-3-2404C168

APPENDIX A - OUTPUT POWER
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Output Power (dBm)

For eMTC:
B B Low CH Mid CH High CH
LTE Band /BW | Modulation | o Offent CH19957 CH20175 CH20393
1710.7MHz | 1732.56MHz | 1754.3MHz
1 0 19.47 19.07 19.11
QPSK 1 5 19.29 19.06 18.92
5 1 17.15 16.96 17.00
4/ 1.4MHz 1 0 18.64 18.48 18.09
16QAM 1 5 18.52 18.25 17.71
5 1 17.11 17.13 17.19
g g Low CH Mid CH High CH
LTE Band/ BW | Modulation | o - Offet 19965 CH20175 CH20385
1711.5MHz | 1732.5MHz | 1753.5MHz
1 0 10.48 19.40 19.11
QPSK 1 5 10.16 19.03 18.94
5 1 17.39 17.02 17.05
4/3MHz 1 0 19.22 18.95 18.10
16QAM 1 5 18.87 19.12 18.00
5 1 17.95 17.09 16.99
RB RB Low CH Mid CH High CH
LTE Band/ BW | Modulation | o> Offost CH19975 CH20175 CH20375
1712.56MHz | 1732.56MHz | 1752.5MHz
1 0 21.46 21.39 21.56
QPSK 1 5 21.68 21.59 21.34
6 0 21.66 2152 21.37
4/5MHz 1 0 2152 21.48 2155
16QAM 1 5 2151 21.69 21.39
6 0 21.50 21.49 2158
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH20000 | CH20175 | CH20350
17156MHz | 17325MHz | 1750MHz
1 0 21.79 21.63 21.40
QPSK 1 5 2171 21.60 21.56
6 0 21.51 21.55 21.58
4/ 10MHz 1 0 2154 21.62 21.52
16QAM 1 5 21.81 21.74 21.44
6 0 21.67 21.45 21.56
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH20025 | CH20175 | CH20325
17175MHz | 17325MHz | 1747.5MHz
1 0 2155 21.57 21.56
QPSK 1 5 21.67 2155 21.61
6 0 21.54 21.52 21.49
4/15MHz 1 0 21.58 21.55 21.41
16QAM 1 5 21.69 21.53 21.49
6 0 21.64 21.63 21.62
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife O'?fsBet CH20050 | CH20175 | CH20300
1720MHz | 17325MHz | 1745MHz
1 0 21.56 21.49 21.58
QPSK 1 5 21.62 21.48 21.67
6 0 21.63 21.56 21.56
4/20MHz 1 0 2151 21.59 2152
16QAM 1 5 21.52 21.50 21.53
6 0 21.61 21.49 21.63
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH131979 | CH132322 | CH132665
1710.7MHz | 1745MHz | 1779.3MHz
1 0 19.33 19.41 19.86
QPSK 1 5 19.12 19.25 19.68
5 1 17.12 17.17 17.83
66/ 1.4MHz 1 0 18.22 18.38 19.13
16QAM 1 5 18.00 18.16 18.91
5 1 17.23 16.77 17.96
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH131987 | CH132322 | CH132657
1711.5MHz | 1745MHz | 1778.5MHz
1 0 19.30 19.23 10.72
QPSK 1 5 19.00 19.08 19.94
5 1 16.98 1717 18.89
66 / 3MHz 1 0 18.23 18.22 18.88
16QAM 1 5 18.03 17.91 18.58
5 1 17.10 17.10 17.77
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife oI?fsBet CH131997 | CH132322 | CH132647
17125MHz | 1745MHz | 1777.5MHz
1 0 21.43 2151 21.44
QPSK 1 5 21.24 21.70 21.74
6 0 21.18 21.68 21.45
66 / 5MHz 1 0 21.24 21.45 21.46
16QAM 1 5 21.26 21.48 21.47
6 0 21.21 21.44 2151
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH132022 | CH132322 | CH132622
1715MHz | 1745MHz | 1775MHz
1 0 21.29 2152 21.48
QPSK 1 5 21.47 21.62 21.47
6 0 21.45 21.55 21.47
66 / 10MHz 1 0 21.45 21.66 21.71
16QAM 1 5 2151 21.59 21.73
6 0 21.49 21.58 2151
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH132047 | CH132322 | CH132597
17175MHz | 1745MHz | 1772.5MHz
1 0 21.23 21.66 21.58
QPSK 1 5 21.50 21.62 21.59
6 0 21.25 21.80 21.61
66/ 15MHz 1 0 21.44 21.61 2157
16QAM 1 5 21.38 21.70 21.56
6 0 21.42 21.62 21.62
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife oI?fsBet CH132072 | CH132322 | CH132572
1720MHz | 1745MHz | 1770MHz
1 0 2134 21.49 21.77
QPSK 1 5 21.42 21.70 21.76
6 0 21.39 21.61 21.59
66 / 20MHz 1 0 21.27 2158 21.64
16QAM 1 5 21.41 21.68 21.72
6 0 21.44 21.76 21.61
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For NB-loT:

LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz

1 0 5.68 22.34 5.05
4/ 3.75kHz BPSK 1 47 5.55 22.15 491
' QPSK 1 0 5.66 22.31 5.02
1 47 5.56 22.19 4,95
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz
1 0 5.52 22.75 4.87
BPSK 1 11 5.42 22.83 4.83
4 [ 15kHz 1 0 5.58 22.82 491
QPSK 1 11 5.51 22.74 4,93
3 3 5.69 22.91 5.06
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 5.79 22.36 5.12
66 / 3.75kHz BPSK 1 47 571 22.31 4.96
) QPSK 1 0 5.85 22.27 5.05
1 47 5.69 22.55 4.89
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 5.83 22.86 4.92
BPSK 1 11 5.75 22.74 4.81
66 / 15kHz 1 0 5.85 22.92 4.84
QPSK 1 11 571 22.80 4.77
3 3 5.91 22.97 5.01
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EIRP (dBm)
For eMTC:
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset CH19957 CH20175 CH20393
1710.7MHz 1732.5MHz 1754.3MHz
1 0 22.57 22.17 22.21
QPSK 1 5 22.39 22.16 22.02
5 1 20.25 20.06 20.10
4/1.4MHz 1 0 21.74 21.58 21.19
16QAM 1 5 21.62 21.35 20.81
5 1 20.21 20.23 20.29
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset 19965 CH20175 CH20385
1711.5MHz 1732.5MHz 1753.5MHz
1 0 22.58 22.50 22.21
QPSK 1 5 22.26 22.13 22.04
5 1 20.49 20.12 20.15
4/3MHz 1 0 22.32 22.05 21.20
16QAM 1 5 21.97 22.22 21.10
5 1 21.05 20.19 20.09
RB RB Low CH Mid CH High CH
LTE Band / BW | Modulation Size Offset CH19975 CH20175 CH20375
1712.5MHz 1732.5MHz 1752.5MHz
1 0 24.56 24.49 24.66
QPSK 1 5 24.78 24.69 24.44
6 0 24.76 24.62 24.47
4/5MHz 1 0 24.62 2458 24.65
16QAM 1 5 24.61 24.79 24.49
6 0 24.60 24.59 24.68

Page 31 of 65




3L

Report No.: BTL-FCCP-3-2404C168

Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH20000 | CH20175 | CH20350
17156MHz | 17325MHz | 1750MHz
1 0 24.89 24.73 24.50
QPSK 1 5 24.81 24.70 24.66
6 0 24.61 24.65 24.68
4/ 10MHz 1 0 24.64 24.72 24.62
16QAM 1 5 24.01 24.84 2454
6 0 24.77 2455 24.66
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH20025 | CH20175 | CH20325
17175MHz | 17325MHz | 1747.5MHz
1 0 24.65 24.67 24.66
QPSK 1 5 24.77 24.65 2471
6 0 24.64 24.62 24.59
4/15MHz 1 0 24.68 24.65 2451
16QAM 1 5 24.79 24.63 24.59
6 0 24.74 24.73 24.72
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife O'?fsBet CH20050 | CH20175 | CH20300
1720MHz | 17325MHz | 1745MHz
1 0 24.66 24.59 24.68
QPSK 1 5 24.72 2458 24.77
6 0 24.73 24.66 24.66
4/20MHz 1 0 2461 24.69 24.62
16QAM 1 5 24.62 24.60 24.63
6 0 24.71 24.59 24.73
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH131979 | CH132322 | CH132665
1710.7MHz | 1745MHz | 1779.3MHz
1 0 22.43 22.51 22.96
QPSK 1 5 22.22 22.35 22.78
5 1 20.22 20.27 20.93
66/ 1.4MHz 1 0 21.32 21.48 22.23
16QAM 1 5 21.10 21.26 22.01
5 1 20.33 19.87 21.06
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH131987 | CH132322 | CH132657
1711.5MHz | 1745MHz | 1778.5MHz
1 0 22.40 22.33 22.82
QPSK 1 5 22.10 22.18 23.04
5 1 20.08 20.27 21.99
66 / 3MHz 1 0 21.33 21.32 21.98
16QAM 1 5 21.13 21.01 21.68
5 1 20.20 20.20 20.87
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife oI?fsBet CH131997 | CH132322 | CH132647
17125MHz | 1745MHz | 1777.5MHz
1 0 2453 2461 2454
QPSK 1 5 2434 24.80 24.84
6 0 24.28 24.78 2455
66 / 5MHz 1 0 2434 2455 2456
16QAM 1 5 24.36 24.58 24.57
6 0 24.31 24.54 2461
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Low CH Mid CH High CH
LTE Band / BW | Modulation sRizBe O?fsBet CH132022 | CH132322 | CH132622
1715MHz | 1745MHz | 1775MHz
1 0 24.39 24.62 2453
QPSK 1 5 2457 24.72 2457
6 0 24.55 24.65 2457
66 / 10MHz 1 0 2455 24.76 2481
16QAM 1 5 2461 24.69 24.83
6 0 2459 24.68 2461
Low CH Mid CH High CH
LTE Band / BW | Modulation sRiEe O?fsBet CH132047 | CH132322 | CH132597
17175MHz | 1745MHz | 1772.5MHz
1 0 2433 24.76 24.68
QPSK 1 5 24.60 24.72 24.69
6 0 24.35 24.90 2471
66/ 15MHz 1 0 2454 2471 24.67
16QAM 1 5 24.43 24.80 24.66
6 0 2452 24.72 24.72
Low CH Mid CH High CH
LTE Band / BW | Modulation SRife oI?fsBet CH132072 | CH132322 | CH132572
1720MHz | 1745MHz | 1770MHz
1 0 24.44 2459 24.87
QPSK 1 5 2452 24.80 24.86
6 0 24.49 2471 24.69
66 / 20MHz 1 0 2437 24.68 2474
16QAM 1 5 2451 24.78 24.82
6 0 2454 24.86 2471
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For NB-loT:

LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz

1 0 8.78 25.44 8.15
4/ 3.75kHz BPSK 1 47 8.65 25.25 8.01
' QPSK 1 0 8.76 25.41 8.12
1 47 8.66 25.29 8.05
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH19951 CH20175 CH20399
Spacing(kHz) 1710.1MHz 1732.5MHz 1754.9MHz
1 0 8.62 25.85 7.97
BPSK 1 11 8.52 25.93 7.93
4 [ 15kHz 1 0 8.68 25.92 8.01
QPSK 1 11 8.61 25.84 8.03
3 3 8.79 26.01 8.16
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 8.89 25.46 8.22
66 / 3.75kHz BPSK 1 47 8.81 25.41 8.06
' QPSK 1 0 8.95 25.37 8.15
1 47 8.79 25.65 7.99
LTE Band / RB RB Low CH Mid CH High CH
Sub-carrier Modulation Size Offset CH131973 CH132322 CH132671
Spacing(kHz) 1710.1MHz 1745MHz 1779.9MHz
1 0 8.93 25.96 8.02
BPSK 1 11 8.85 25.84 7.91
66 / 15kHz 1 0 8.95 26.02 7.94
QPSK 1 11 8.81 25.90 7.87
3 3 9.01 26.07 8.11
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Test Mode : |[TX Mode ‘ ‘Test Mode : |TX Mode

Ant 0° Ant 0°

1600 dBuv/m
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50 X X 2
v bl
w
»
0
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LRI s IWH2) o an
Reading Correct Measure-

No.Mk Freq Level  Factor ment Limit Margin Readng Comect Measure- -

No. Mk. Freq  Level Factor ment Limt Margin

W B @ BUm BV @ Detedor Comment
MHz. dBuV a8 dBuVim dBuvim dB Detector  Comment

1 0.018 5539 2075 7614 12236 4622 AVG

1 1.762 3044 212 51.56 69.54 1788 QP
27 009 4291 2183 6424 10768 434 AVG

5806 2560 2118 4679 6454 2275 QP

3 0.125 4015 21.29 6144 10570 4426 AVG

37 0777 3066 2106 5162 6980 1788 QP

[Test Mode : [TX Mode | [Test Mode : [TX Mode

Ant 90° Ant 90°

1600 Buv/m

1600 dBuNim
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oo
0009 [LLE] 0150 oo
0150 o8 (MHz] 5 3000
Readng Corect Measure— T T e
No. Mk.  Freq.  Level Factor ment Imi largin eading  Comect easure- _
e No. Mk.  Freg.  Lewel Factor ment Limit  Margin
WHz B @ GBuvim  dBuvim 45 Detecior Comment
MHz. dBuV a8 aBuvim dBuVim a8 Detector  Comment
1 0032 5136 2111 7247 11742 -4495 AVG
1 0323 4516 2105 6621 9741 3120 QP
0039 4916 2114 7030 11678 4548 AVG
2+ 0717 3222 2114 5336 7048 1743 QF
3 0056 5626 2122 7748 11263 3515 AVG
3 2329 2354 2112 4486 6954 2488 QP
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APPENDIX C - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1GHZ)
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For eMTC:

Test Mode : [LTE Band 4_TX CH20175_1.4MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_1.4MHz

W dvin wo @
50 50
5
3 % & % 4 ® 4
% * F #
;‘ 1
b
100 0
0000 127.00 22400 32100 41000 SIS00  Gl200 70900 0G.00 1000.00 Witz 0000 127.00 22400 32100 41800 5I500  G1200 70900  0OG.0M 1000.00 Mz
Reading Comett Measure- Reading Corect Measure-
No Mk Freqg  Level Factor ment  Lmit Margin No. Mk. Freq. Level Factor ment Lmit Margin
Mz @By a8 dBuvim  dBuvim aE Det=cior  Commant MHz BV dB dBuVim  dBuVim dB’ Detector  Comment
1 384535 3768 831 2937 8230 5293 peak i 310330 3867 -1020 2847 8230 -55.83 peak
z 500935 3809 551 3228 6230 5002 peak 2 478595 3867 615 3052 8230 5178 peak
3 MES 5 273 @E 23 S5 pea 3 574655 3730 414 336 8230 49.14 peak
3 744890 3755 106 3649 8230 4561 peak 4 700755 3825 215 3810 B230 4620 peak
S G290 &7 007 3868 6230 4582 peak g ' g:-;]g : Z: g z ;; :3; z i 3‘3‘-:; De:
§+ 960230 3818 068 3887 6230 4343 peak 2 pe

Test Mode : |[LTE Band 4_TX CH20175 5MHz

| [Test Mode : |LTE Band 4_TX CH20175_5MHz

WO Eiim 00 dwin
50 5
3 5 % 4 F%
; : ]
. %
% &
k
AL AL
WD 1700 280 W00 AR SO0 G200 70800 G0G0 00000 Mz o0 1T D6 2100 AiG0d SIS0 GiZ00 7900 GOL06 00080 Mz
Reading Comect Measure- - Readng Comect  Measure:
No. Mk. Freq. level  Factor ment Lmit Margin No.Mk Freq Levl  Facr | memt Lt Maroin
Mz daBuV d8 dBuVim  dBuVim| dB’ Deteclor  Comment W F=T = dEoim dedum ] Datecior | Comment
1 TS w3 799 2864 B230 5386 peak 1 156100 3660 1080 2570 06230 5660 peak
2 520335 3706 543 3163 6230 5067 peak 3 417515 3656 744 2814 0230 5316 pek
3 EED.S00 3704 258 3446 E230 4784 peak 3 S16.940 3802 549 3253 6230 4977 peak
4 740255 3849 D95 3754 6230 476 peak 3 TR0 3850 127 3732 6230 408 peak
5 847710 3818 D33 3786 B230 4444 peak 5 BE0.535 3865 002 3663 B230 4367 peak
§° 976235 3788 084 3BE2 E230 4348 peak §+ G23855 3871 043 3920 6230 4310 peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode : [LTE Band 4_TX CH20175_20MHz

| [Test Mode : |LTE Band 4_TX CH20175_20MHz

W0 dain [
50 El
£
1
% S
Lk . %
* H
%
100 wa,
0000 12700 224.00 2100 418.00 515.00 E12.00 709.00 80508 1800.00 MH= 30000 127.00 22400 21.00 #18.00 515.00 512,00 709.00 B0G.00 100000 MHz
Reading Cormect Measure- Reading Corect Measure-
No. Mk Freq. Level  Factor ment Lmit Margin No. Mk Freq  Level  Faclor ment Lmit Margin
M BuV C: dBuVim  dBuVim oE Detector  Comment MHz BuV C:) dBuVim  dBuVim C:] Detector  Comment
1 395690 3788 796 2992 6230 5238 peak ] 163860 3552 082 2460 8230 5770 peak
2 497540 3791 586 3205 6230 5025 peak 2 3|OE70 |50 B0 2851 8230 5379 pesk
3 547495 3779 488 3291 8230 4939 peak 3 482990 3767 609 3158 8230 5072 peak
4 755560 3732 D86 3636 6230 4584 peak z 820730 3732 3.2 3420 8230 4810 peak
5 877295 3858 007 3665 8230 4365 peak 5 764775 3772 101 3671 8230 4589 peak
§* 995150 3770 099 3860 8230 4351 peak B 96555 3886 075 3963 8230 4267 peak

Test Mode : |LTE Band 12_TX CH23095_1.4MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_1.4MHz

20 @i B0 e
50 0
%
4 H s H
2 2 3
H f H &
1o o
wes T mAe  Wi®  WE0y  wE@ G260 e R T M T T ST — T S—
Readng Comect Measure- e G e
No. Mk Freq. level Factor ment Lmit Magin No. Mk. Frea  Lewl Foctr | ment Lmi  Margin
Mz dBuV dg dBuVim  dBuWim db Detector Comment WE = & sy = Bamor  Commant
1 35 4072 123 2539 8230 5381 peak < T ET TS S o S
7 145 BX% 0% M3 0230 58 pek T T S 11 e
3 WTOFS %832 942 2680 8230 5540 peak 3 349130 45 931 2714 8230 5516 peak
T SB 15 00 530 3270 6230 4580 peak D iy e
T emie0 B2 28 14 8230 46 pesk T wE e wE R T e
T mmes s D57 e 620 423 pew

Page 40 of 65




3L

Report No.: BTL-FCCP-3-2404C168

Test Mode : [LTE Band 12_TX CH23095_5MHz

| [Test Mode : |LTE Band 12_TX CH23095_5MHz

10 wavm P
5 50
% H Py ogg
P ‘ 2
] %
o 00
0000 127.00 224.00 32100 418.00 B15.00 E12.00 T09.00 BOG.00 1000.00 MHz W00 12700 224.00 21.00 41000 515.00 Bl200 709.00 0600 1000.00 MHz
Reading Correct  Measurs- Reading Comect Measure-
No. Mk Freq.  Level  Factor ment LUmit Margin No. Mk. Freq  Level Factor ment Lmit Margin
MHz dBuV dB dBuVim  dBuWim a8 Detector  Comment. MHz aBuV a8 dBuVim  dBuVim C:] Detecior  Comment.
1 290.930 3872 -1081 2611 8230 5619 peak 1 410.240 3850 -T82 2888 8230 -5342 peak
2 411695 36.95 7.59 29.36 8230 -52594 peak 2 537.310 378 S5.07 3274 8230 4956 peak
3 506.755 38.06 5.69 37 8230 4983 peak EN B06.485 4293 -1.04 4189 8230 4041 peak
e 6512385 4339 267 4072 8230 4158 peak 4 833.115 40.12 0.15 4027 8230 4203 pesk
s 902.030 37.85 038 3823 8230 4407 peak s 941.315 38.90 0.57 3947 8230 4283 peak
g GOEE3s 3772 099 3671 EB230 4359 peak §  9/9145 3881 086 3067 8230 4263 peak

Test Mode : |LTE Band 12_TX CH23095_10MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_10MHz

W i 00 dain
50 s
3 —t &
H E
b3 2 3
k H
100 wo
WD 1T AW W00 4808 SISG0 61200 7600 GOR0n 00000 Hits B P2 R T T T 0000 Witz
Reading Corect  Measure-
L ] Reading Correct  Measure-
No. Mk. Freq.  Level  Factor ment  Lmit Margin No. Mk Freq p vé"g Factor m:r:Ra Limit  Margin
MHz dBuV dB dBulim dBuVim d8 Detector  Comment W B ] GBuUm  dBudim ) TDetzcior | Comment.
1 42235 3123 731 2982 8230 5238 peak ] 43580 %608 -1145 2463 6230 5767 peak
2 61075 3769 451 3318 8230 4912 peak 3 165680 304 115 2485 8230 5741 peak
37 6566820 4151 262 3689 8230 4341 peak 3 34165 3632 007 2725 8230 5505 peak
4 61290 3784 014 3750 E230 4480 peak 7 433035 4188 704 3482 6230 4748 peak
5 907850 3801 041 3642 6230 4366 peak 5 60665 315 334 3281 B230 4945 peak
3 968560 3777 077 3854 8230 4376 peak B G21430 4061 048 4109 6230 4121 peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode : |LTE Band 13_TX CH23230_5MHz

Vertical

| [Test Mode : |LTE Band 13_TX CH23230_5MHz

Horizontal

0D dhim 00 dbvin
=0) Ll
]
'L I
4
& % & 2
H
Lo |
AW THW 24N M GRE SO0 G20 ARON G060 oo e Wi WeG 1708 ZAe0  IA00 G600 el GZ0e 7m0 G0 00 Wz
Mo. Mk.  Freg. Rfjf;.”“ CF?:;‘ M::r;m- imit  Margin Mo. Mk.  Freq Hfff;rg CF‘;":.?: Mf::& Limit  Margin
MHz dBuV d8 dBuVim  dBuVim a5 Detecior  Comment WHzZ T ) dBavim  dBuvim ) Detecior  Comment.

1 36.305 3894 1278 2076 B30 5554 peak 1 36005 3530 1133 2307 8230 833 pask
2 180.880 3603 1115 2488 8230 5742 peak 2 160010  38.11 -1080 2531 8230 -56.090 pesk
3 301115 3618 -1044 2574 8230 -5658 peak 3 283 B55 3882 1080 2582 8030 6648 pesk
4 519.385 3738 543 3186  B230 -5034 pesk E) 44880 3680 852 3088 8230 5182 peak
g B40.815 3673 282 3391  B230 4839 peak 3 B30.160 3688 284 3382 8230 4848 peak
€' 712880 3735 -185 3550 8230 4680 peak B 702210 A1 212 3540 6230 =687 pesk

Test Mode : |LTE Band 13_TX CH23230_10MHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_10MHz

Vertical

Horizontal

10 dnown R
§ &
s E [
i H 1 ] 3
T T
B T ST e
[T FAA Z24.00 AR 000 a1600 [HF 800 IGO0 1000 (0 I3
Reading Comect Measure-
Reading Correct Measure- No. Mk. Fr Limit Margin
No. Mk. Freq.  Level Factor mant Limit  Margin req. Level Factor  ment g
MHz dBuv [ dBuvim dBuvim a8 Defector  Comment
MHz BV dB dBuV/m dBuvim a8 Detecior  Comment

1 41.155 3548 -11.85 2283 8230 -58.47 peak
1 34 850 3828 -1230 2688 B230 -5531 peak

2 183375 3579 1081 2488 8230 -5742 peak
2 150.280 3628 -11.09 2517 8230 -57.13 peak

3 328.760 36.07 -2.57 26.50 8230 -5580  peak
3 315.180 35.77 -10.02 2575 8230 -50.55 peak ry AEEAE TR T ETET] 350 5004 peak
4 454 860 avor -652 3055 B230 -5175 peak 3 T30 X 51z 3TET 3230 5040 pesk
5 B07.150 eriling -3.32 3369 8230 4881 peak 5 Sanaat ] 575 RN $230 3842  peak
6" 660.500 375 -258 3403 8230 4737 peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode : |LTE Band 66_TX CH132322_1.4MHz]|

Vertical

| Test Mode : [LTE Band 66_TX CH132322_1.4MHz

Horizontal

N0 dvrm 00 diuvim
) 0
& H
3 £ 3 PO &
3 d t #
| Y
00100 z24e0 3200 4100 SIS0 G200 TOS00 406G 00000 Wiz 000 TFT00 zeeel  A2A0 G4m0 S1500  GE00 00 60660 V00000 Hit
Reading Comect Measure-
MNo. Mk.  Fregq.  Level Factor  ment Limit  Margin Mo. Mk, Freq. Rf;fe';'g CFD;:; Mf::tm_ Limit  Margin
MHz dEu o8 dBuvim  dBuim  d5  Deleclor  Comment WHz B (5] dBuvim _ dBuvim  d8  Deleslor  Camment
T 305600 3784 705 2068 E230 5262 peak 7 76200 5784 B30 3164 230 F088 peak
2 523245 301 538 3103 8230 -50.85  peak 2 B01.330 3630 -241 3280 2230 4041 peak
3 588805 3785 -340 3418 G230 4411 peak B ®47a08 3732 272 3460 8230 4770 peak
) 720370 3778 144 3635 G230 4585 pesk Y 755560 3705 086 3600 8230 9537 peak
5 E70000 3048 000 3048 6230 4282 peak 3 323048 84 074 3770 230 44080 paak
8 674780 3324 DB2 3008 E230 4324 pesk 3 926280 3850 050 3000 8230 4330 peak

Test Mode : |LTE Band 66_TX CH132322_5MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_5MHz

Vertical

Horizontal

M0 diavrm N0_douvrm
) =0
$ % 3
. % : . PR
* 1
X
wo| o)
LBl 12700 = A 1800 51500 200 70800 0600 100000 1z LO00 12700 Z24.00 an.an 418.00 S1500 1208 Ta.on 0G0 100000 e
Reading Comect Measure Reading Comect Measure
Ne. Mk.  Freg, Level Factor ment Limt  Margin Neo. Mk Freq.  Level Factor ment Limit  Margin
MHz dBuv d8 dBuV/m  dBuVim B Defecior  Comment MHZ dBuV a8 dBuvim  dBuV/m a5 Deteciosr  Comment
T 145555 2608 663 2045 8230 5285 pesk T 344705 3030 -B35 2701 8230 5520 peak
2 608575  30.81 320 3352 8230 4678 peak 2 E02875 3700 577 3123 8230 5107 peak
3 722005 3757 -162 3505 8230 4635 peak 3 061855 3707 256 3451 8230 4778 peak
3 761635 3800 -112 3688 8230 4542 peak B 748285 3727 067 3030 8230 4600 peak
5 270720 3752 010 3762 8230 4468 peak 5 202330 3820 D28 3357 8230 4373 peak
8 976235 3808 084 3802 8230 4338 peak G- opeDaD 3012 102 4014 8230 4218 peak
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Report No.: BTL-FCCP-3-2404C168

Vertical

Test Mode : [LTE Band 66_TX CH132322_20MHz ‘ ‘Test Mode : |LTE Band 66_TX CH132322_20MHz

Horizontal

N0 abuvre [P
"
)
R 3 & s E] §
H
4 x H
£
4
o,
0 1F 0 r2a o0 EEET 41800 1500 17 00 7 00 HOE 00 00000 HHz ol
LB00 12700 20 an.on 414.00 1500 1208 Fa.on 0600 100000
Reading Comect Measure
Me. Mk, Freq.  Lewel  Factor ment  Limt  Margin Reading Comec: Measure-
No. Mk.  Freq.  Level Factor  ment  Limit  Margin
Wz @ o v @B @ Delclr  Comment
ECE =T 3 TEavm  gBuem 88 Defeonr | Comment
T 358315 3027 924 2703 8230 5527 peak
1 170.165 3052 -1119 2533 8230 5607 peak
2 417030 3744 745 2008 8230 5231 peak
2 418840 3851 737 2014 8230 5318 pesk
B 534400 3718 514 3204 8230 5028 peak
5 A EE om A mn ST e 3 520065 3514 524 3290 8230 40.40 pesk
= T mE m T s SR e e 733735 3731 -133 3598 8230 4632 pesk
5 L T N A - FL e 5 853530  37.87 024 3703 8230 4407 pesk
G 988475 3788 076 3872 8230 4358 pesk

Test Mode : [LTE Band 85_TX CH134092_5MHz ‘

‘Test Mode : |LTE Band 85_TX CH134092_5MHz

Vertical

Horizontal

00 diuv/m WO AV m
- )
&
H s H
5
4
1 3 == 3 £
= i 2 ;:
| wn
000 12700 2 A A18.00 51500 1208 a0 M0G0 100000 iz Le00 12700 20 anam 4 51500 (-1 .00 GO0 100000
Reading Comect Measure Reading Comect Measurs- i
No. Mk. Freg Level Factor  ment Limit  Margin No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv d8 dBuV/m  dBuVim a5 Detecior  Comment MHz dBuv dB dBuVim  dBuvVim a8 Defector  Comment
1 39245 30.68 1195 2671 8230 -5559 peak T 52785 3534 -1137 2387 8230 5833 peak
2 180.850 3568 -10.81 2488 8230 -57.42 peak 2 180650 3783 1081 2702 8230 5528 peak
3 288505 3022 1085 2657 8230 56.73 peak 2 364.850  26.54 -804 2750 8230 5480 peak
e 300085 3734 700 2044 8230 5280 peak E) 39040 3708 -662 3138 8230 5084 peak
5 447.100 37.23 868 3055 8230 -61.75 peak 5 614425 3868 321 3545 8230 4685 peak
G 614425 3875 321 3554 8230 4070 peak 8 060230 3047 060 4016 8230 4214  peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode : |LTE Band 85_TX CH134092_10MHz |

‘Test Mode

Vertical

:|LTE Band 85_TX CH134092_10MHz

Horizontal

A0 dBuVim a0 Ve
50| 50|
5 5
. % A
v *
b 3
H H 3 % i
o |
SO0 1270zl JAM0 4000 wa0N  MZ00 800 e L8 Witz B T T Ty T Y T T T T R Y T T
Reading Corrsct  Measurs- ; Reading Correct Measure-
No. Mk.  Freq Level Factor ment  Limit  Margin Mo. Mk. Freq.  Level Factor  ment  Limit  Margin
MHz dBuv a8 dBuV/m  dBuVim =) Detector  Comment VHz EEG FE) SEuVim  dBuvim & Detecior Comment
1 38.730 2885 -1190 2875 8230 -8535  peak 1 E4.250 3508 1144 2454 8230 -57.786 peak
2 164160 3083 -1087 2686 6230 -566.34 peak 7 164545 3800 005 2507 823D 5633  paak
3 288.680 3588 -1048 2547 8230 -5683 peak 3 288.020 35.60 -1067 2502 8230 -57.28 peak
4 307145 /41 784 2847 8230 -5383 peak 4 431.580 37.56 707 3052 8230 5178 peak
5 511805 3757 -560 3187 6230 -50.33 peak 3 523730 3785 535 3280 8230 4080 peak
8 ©14425 30898 321 3608 6230 4552 peak B  E61830 3888 386 3303 8230 2837 peak
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Report No.: BTL-FCCP-3-2404C168

For NB-loT:

Vertical

Test Mode : [LTE Band 4_TX CH20175_3.75kHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_3.75kHz

Horizontal

0 iV 300 dBuvim
=0 |
s
1 s
4 * *
B "
H [ L H %
®
s W
B T T T T s
B T R s a1 T b
Reading Corect  Measure-
i M Reading Comest Measure- - -
Mo. Mk. Freq.  Lewsl  Factor  ment im argin No. Mk. Freq  Level  Facor  ment imit  Margin
T mw @ e e ® e G
W mw @ Ewn @ & oame e

1 34.850 4029 -1230 27.89 8230 -54.31 peak T 9300 AT T s B30 5655 peak
2 150.880 3544 1077 2467 8230 -57.63 peak T 51738 ) ) T030 5606 peak
3 326335 3794 -065 2749 8230 5481 peak

3 388415 26.21 -2.14 2867 8230 -53.683 peak
4 383565 722 -8.35 28.87 8230 -5343 peak

4 487.355 26.71 -6.03 30.68 8230 -51.82 peak
5 708 485 37.00 -184 35.06 8230 4724 peak

5 860230 3754 -2.49 3505 8230 4725 peak
6" 755075 38.19 -0.06 37.23 8230 4507 peak

8" B57 885 3873 -0.18 3855 8230 4375 peak

Test Mode : [LTE Band 4_TX CH20175_15kHz

| [Test Mode : |LTE Band 4_TX CH20175_15kHz

Vertical

Horizontal

£ BV im 00 B
& %
\
] k 4 )
2 & L : i
mo| b
L I T ) S
T R S b,
Reading Correct  Measure-
Resding Comsct Measurs- No. Mk,  Fi Lt Margin
No. Mk,  Freq.  Level  Factor  ment imt Margin o. 0. Level  Factor  ment g
MHZ dBuv dB dEuvim dBuV/m o) Detecior  Comment
MHz dBuv dB dBuV/m dBuvim o8 Detecior  Comment
1 42125 3|68 -11.57 25.11 8230 -57.19 peak
1 33880 328 -1238 26.88 8230 -5541 peak
2 189680 3|el -11.15 2548 8230 -56.84 peak
2 170.185 3588 -11.19 2489 8230 -57.81 peak
3 331185 35.868 852 28.34 8230 -5596 peak
3 374.350 35.93 -8.69 27.24 82.30 -55.08 peak T F04350 THEE 7 3737 330 5108 peak
4 483475 3r.T7e -8.08 3nn 82.30 -50.50 peak
5 507 450 38.80 -350 3310 8230 4011 peak
5 686.600 30.04 23 34.83 8230 47.687 peak T 355 G ] EE] EFE Ty —
[: 800.880 38.69 -0.99 37.70 8230 4460 peak
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3 L L Report No.: BTL-FCCP-3-2404C168

Test Mode : [LTE Band 12_TX CH23095_3.75kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_3.75kHz

Vertical Horizontal

W0 e Sm A0 dBum
) )
4 8% 5 &
4
i i § ot
H o &
wn o
Le00 12700 20 anam 4 51500 (-1 .00 0600 100000 12 0wl 12708 24 B0 G200 o G 2w oo OG0 00008 MMz
Reading Corect Measure- . Reading Comect Measure
No. Mk. Freq.  Lewel Factor ment Limit  Margin No. Mk.  Freg Level . Factor mant Limit ~ Margin
MHzZ dBuv a8 dBuVim  dBuvim ] Detecior  Comment WHZ Buv @& dBuVm  dEuvim = Delecin Comment

38245 2093 -11.95 2788 8230 5432 peak
158525 3512 -1082 2530 8230 -57.00 peak
324305 2052 @71 2681 8230 -5548 peak
511120 2672 -561  31.11 8230 -51.18 peak
614810 2721 -321 3400 8230 4830 peak

T BB1B4D 3648 -235 3413 8230 4518 peak

37.760  30.66 -1202 2454 8230 -57.76 peak
180.650 3072 -1081 2501 8230 -50.30 peak
388800 3738 -B12 2026 8230 -53.04 peak
484445 378D -B07 3173 8230 -5057 peak
5484685 3700 -4.85 3215 8230 -50.15 peak

T B43s2s @882 -278 3404 8230 4828 peak

@l of & w| ol =

@| | & e raf -

Test Mode : |LTE Band 12_TX CH23095_15kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_15kHz

Vertical Horizontal

0 B m 0 dBulSm
) |
. s
g3 PR
# ,
i 3 ]
B T . 1 e e L BT s T e

Reading Comect Measure-

Reading Corect Measure
Mo. Mk, Freq.  Level  Factor ment Limit  Margin Mo. Mk.  Freq.  Level  Factor ment Limi  Margin
MHz dBuy a8 dBuvim  dBuVim ] Detecior  Comment. MHZ gBuv a8 dEUVIm  dBuNVIm L) Defector  Comment
T 33880 3045 1238 2706 6230 5524 peak T F5705 3538 1153 2383 B30  BEAT  peak
2 157070 3801 -10.87 2524 2230 5708 pesk 2 162.800 36.63 -10.80 2574 8230 -5656 peak
3 358315 3634 924 2710 8230 5520 pesk 3 86020 3734 00 2005 8230 6326 peak
4 422 385 745 731 3014 8230 5218 peak 4 463105 3718 B30 3077 8230 5153 peak
£ 830035 3743 522 3226 8230 504 peak 5 540220 3688 -502 3188 8230 5044 peak
G G24125 3090 307 3383 8230 9847 peak =

©37.220  37.00 -287 3413 8230 -48.17 peak
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L

Report No.: BTL-FCCP-3-2404C168

Vertical

Test Mode : [LTE Band 13_TX CH23230_3.75kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_3.75kHz

Horizontal

N0 dnivrm
=
o)
a0 70 bl W00 ©A0 5500 G208 900 G060 0008wz
Reading Comect Measure
No. Mk.  Freq.  Level Factor  ment  Limit  Margin
W @ W8 gEwum  @Bwm G5 Dewenr  Comment
T 3533 3818 1227 2681 6230 5538 peak
2 160280 3820 -1108 2711 8230 5519 peak
3 338945 3572 841 2631 6230 5588 peak
B 432065 3568 708 2862 6230 5388 peak
5 486385 373l 805 3128 6230 5104 peak
B 656820 3784 262 3522 8230 4708 peak

A0 B e
"
EH
s &
)
Mo 108 ZoAmN GRG0 4TG0 SS00  WZ08 ABG0 G000 000 W
Reading Comeci Measure-
Ne. Mk, Freq.  Level Factor  ment imit  Margin
MHzZ dBuv d8 dBuvim  dBuv/m ] Detecior  Comment
1 46005 3530 -1133 2397 8230 -58.33 peak
z 161020 3653 1085 2508 8230 5662 peak
3 345250 3624 534 2080 6230 -5540 peak
B E10150 3752 562 3180 8230 -5040 peak
5 575825  30.82 411 3271 8230 4058 peak
& 722580 3664 -160 3504 8230 4726 pesk

Test Mode : |LTE Band 13_TX CH23230_15kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_15kHz

Vertical

Horizontal

I
w
s f £
| .
. :
mo
) 127 o400 a0 410.00 51500 R 900 0G0 00008 Iz
Reading Comect  Measure
No. Mk. Freq.  Level  Factor ment  Limit  Margin
MHzZ dBuv dB dBuV/m dBuvim ) Deteclor  Comment
1 37275 3007 1207 27.00 8230 -5530 peak
2 141550 3/54 -1155 2400 8230 5731 peak
3 328.760 37.02 -8.57 2745 8230 -54.85 peak
4 442735 3770 -878 3082 8230 -51.38 peak
13 510.850 krird 542 3235 8230 4005 peak
[ 832855 36.51 -2.084 3357 8230 4873 peak

W0 diuV/m
"
g R ’
yo G !
)
WeN VI Ze) SN0 G0N wh00  WZ0N 700 WE00 00
Reading Comect Measure-
No. Mk.  Freq Level Factor ment Limit  Margin
MHz - a8 dBuV/m  dBuvim ] Detector  Comment
7 48430 3507 1908 2373 8230 6857 peak
7 168525 3034 1082 2552 8230 6678 peak
3 334 0085 36.40 -8.47 26083 8230 -5637 peak
4 4m490 e 700 2889 6230 5231 peak
5 507240 3783 569 3224 6230 5008 pesk
G- 051285 3039 207 3372 8230 4858 peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode :

LTE Band 66_TX CH132322_
3.75kHz

Test Mode :

LTE Band 66_TX CH132322_
3.75kHz

300 dhu¥im

Vertical

Horizontal

. BV fm
n |
& 8 &
2 ¢
& 4
i # % &
1 |
;O TS TR IR0 900 SA0D G200 MO0 60G00 00000 Wiz D00 100 ze4sd  a2i00 41600 A500 GO0 V00 G0G0) 00000
Reading Comect Measure-
Reading Comect Measure-
Me. Mk, Freq.  Level Factor  ment imit  Margin Mo. Mk.  Freg.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim  dBuVim a8 Detector  Comment [TH BN a8 ABuvim dBuvim =) Delecion | Comment
1 35336  30.80 -12.27  27.08 8230 6472 peak 1 40400 3588 1129 2458 8230 56771 peak
2 163860 3589 -1082 2477 8230 -57.53 peask ) 186770 2586 1104 2462 8230 -57.68 pesk
E) 282885 3584 -1083 2511 5230 -57.18 peak E) 362710 3036 813 2723 8230 5507 peak
3 404145 3853 502 3081 6230 5168 pesk q T30745 3686 313 3352 £330 4878 pesk
5 560590 3708 452 3258 8230 4074 pesk 5 755560 3756 -098 3660 8230 4570 peak
G 806895 3707 033 3830 6230 4400 pesk 8 §70720 3520 000 33 5230 H5E peak

Test Mode : |LTE Band 66_TX CH132322_15kHz | |Test Mode

:|LTE Band 66_TX CH132322_15kHz

Vertical

Horizontal

00 diasm .
=
=
&
. 2 f 8
2 i
K 2 & ) : 7
| H
T,
O 12700 22400 a0 .00 1500 61200 T o 0G0 00000 Wiz o
oG 108 ZAmN NG 00 ;S0 mZw  70SO0 G000 000 Wz
Reading Correct Measure-
No. Mk, Freq. Level  Factor ment  Limit  Margin Reading Comect Measurs-
No. Mk.  Freq.  Level Factor  ment  Limt  Margin
T W6 dowim  @wim G5 Demcor  Comment
Rz aBuv W5 dBuwvm  dewim @8 Delcior  Comment
T 36308 .15 -1218 2687 6230 -55.33 peak
1 37.760 3622 1202 2420 8230 5810 peak
z 150585 3681 -10.88 2493 8230 567.37 peak
2 150765 2062 1108 2654 8230 560.70 peak
3 3218000 3582 002 2500 8230 5640 peak
T B A I =y L 3 354850  30.13 -928 2085 8230 -5545 pesk
) 516840 3671 -548 3122 8230 -5108 pesk
§ 751185 3717 085 3622 8230 4608 pesk
©° 022885 3796 048 3847 8230 4383 pesk 5 725005 3750 155 3685 8230 4635 peak
® ' 870020 3732 002 3730 6230 4500 pask
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Report No.: BTL-FCCP-3-2404C168

Test Mode :

LTE Band 71_TX CH133297_
3.75kHz

Test Mode :

LTE Band 71_TX CH133297_
3.75kHz

Vertical

Horizontal

00 i A0 B
50| =)
. B % LR
. ; F X 3 i
T )
L P 224 00 21 a0 S15.00 12 00 T on 000 00000 Ml e z7e z=an0 A Aman e 20 o 000 00000 Mz
Reading Corect Measure-
Reading Comect Measure it .
No. Mk Freq o T Meoo® Limt Margin No. Mk, Freq.  Level Factor  ment  Limit  Margin
Ve @ & WEvm  @Ewm G5 Delclr  Comment
MHz dBuv d8 dBuVim  dBuVim ] Detector  Comment

] WES0 4705 230 3566 ©W I8 peak T 46005 3588 -1133 2435 8230 -57.85 peak

2 163860 3582 -1092 2480 8230 5740 peak z (81435  A7TE 1082 2886 E230 BR324 pesk
3 200175 3835 1048 2587 8230 5643 peak

3 327305 3024 801 2003 8230 5507 peak
) 36060 3656 785 2884 8230 5366 peak

B 308600 3751 780 2601 8230 5208 peak
5 444180 3673 675 2088 8230 5232 peak

5 473200 3688 624 3075 8230 5155 pesk
G- 578050 3743 405 3338 8230 4802 peak

B 568805 3616 427 3188 8230 -5041 peak

Test Mode : |LTE Band 71_TX CH133297_15kHz ‘ ‘Test Mode : [LTE Band 71_TX CH133297_15kHz

Vertical

Horizontal

W0 dBm A0 A fm
wl "
. 3 § 2 3 ® %
|
3
H E % i
mo
e el 127 00 Z2a 00 200 41000 500 200 09 .00 A0 00 00000 iz
Le00 12700 z2emn A 41800 51500 [E) 0800 0600 100000 12
- Reading Corect Measure-
Reading Comect Measure- No. Mk.  Freq.  Level Factor  ment imit  Margin
No. Mk.  Freq.  Level Factor  ment imit - Margin
[T 3 TEVm  GEwm G5 Demchr  Comment
MHz dBuv d8 dBuV/m  dBuVim @B Defegior  Comment
T 32125 3508 1157 2349 8230 5881 peak
1 38730 40.20 -11.90 2830 8230 5400 peak
z 159010 36.02 -1080 2522 8230 -57.08 peak
B 162405  36.23 1087 2530 8230 5004 peak
3 349130 3708 -831 2774 8230 5456 pesk
3 288880 3687 -1064 2623 8230 -56.07 pesk
4 443220 3687 877 30.10 8230 -5220 peak
) 203835 3840 778 2871 8230 5360 peak
5 470805 3838 620 3209 8230 60.21 peak
5 507.240 3750 568 3180 8230 5040 peak ©° 583385 3624 380 3234 8230 4090 peak
B ' 605605 3648 335 3313 2230 4017 peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode :

LTE Band 85_TX CH134092_
3.75kHz

Test Mode :

3.75kHz

LTE Band 85_TX CH134092_

00 dBivin

Vertical

Horizontal

300 dbavrm
) =)
H
¢ 3 P .
2 4 3 H H
Ll o
o0 127 00 Zeam AR 41800 S1500 20 .00 H0E00 100000 iz 0000 127 00 F= 70 and o a0 12 o 7 on HDE 00 00000 WHz
Reading Corect Measure- - Reading Comect Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin No. Mk Freq Level Factor ment imit  Margin
Wz dEa o WM GBwm @5 Delcir  Comment T = TBim  dWim @ el Gommen
1 3ze10 40.01 -1257 2744 2230 5488 pesk 1 B0.0T0 3594 1196 2308 8230 -58.32 peak
z 185515 3581 -10.81 2480 8230 -57.40 peak ) 161820 3848 1085 2564 8230 -5668 pask
3 303055 3651 -1038 2612 8230 -56.18 peak 3 318575 3503 861 2602 8230 5628 peak
B 402480 3730 782 2054 8230 6270 peah 3 418000 3884 743 2021 8230 5300 pask
5 513.545 36.82 -5.55 3127 8230 -51.03 peak 5 493175 3743 503 3150 8230 -50.80 peak
5 848860 3752 270 3482 3230 4748 peak B 601815 3064 341 3323 8230 4007 peak

Test Mode : |LTE Band 85_TX CH134092_15kHz ‘ ‘Test Mode : [LTE Band 85_TX CH134092_15kHz

Vertical

Horizontal

N0 dbim M0 dBarm
=0 =)
5 , & B
2 2 4 1 %
o wmo|
a0 127 0 F2a 0 A0 400 51500 1208 709,00 06 00 100008 Iz 0000 12 e 24 00 a2 anam 1500 E 704,00 G o0 100008 WKz
Reading Comect Measure- - Reading Comrect Measure- -
No. Mk Freg Level Factor ment Limit  Margin No. Mk. Freq.  Level Factor ment imit  Margin
MHz dBuv dB dBuvim  dBuVim =) Detector  Comment MHz dBuv d8 dBuVim  dBuV/m ] Detecior  Comment.
T 33385 4017 -1248 2789 8230 5461 peak T 41155 3535 1105 2370 8230 -56.00 peak
2 181435 3585 1083 2512 8230 -57.18 peak 2 150080 3345 1077 2568 8230 6652 peak
3 289960  37.25 -1061 2664 8230 -5586 peak 3 274825 3528 -11.17 2412 8230 -56.18 paak
4 443 875 3611 574 2837 8230 -5283 peak 4 448.070 3%.31 865 2086 8230 -52.64 peak
5 526155  37.11 530 3181 8230 -5049 peak 5 556185 3708 460 3250 G230 4080 peak
B 688805 3711 251 3480 8230 4770 peak 6+ 062355  37.18 -200 3452 8230 -47.78 peak
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (ABOVE
1GHZ)

Page 52 of 65



3L

Report No.: BTL-FCCP-3-2404C168

For eMTC:

Horizontal

Test Mode : [LTE Band 4_TX CH20175_1.4MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_1.4MHz

BES  dBuv/m
B9 dBavin
]
[ *
d H
[
,
w
REY
000,000 2700 00 400 00 10000 7800 00 500 00 20000 12900.00 1460000 THO00.00 MH2 n
000000 2200, 00 A400.00 10000 7800 00 500,00 200000 1290000 14600.00 THO00.00 MHz
Reading Comect Measure- _
No. Mk.  Freq. level  Factr ment  Limit  Margin Reading Comeel Measwre- "~
Mo Mk. Freq.
MHz dBuV o8 «dBuVim dBuVim dB Detector  Comment o req Level Factor ment m ram
MHz. dBuv o8 dBuVim  dBuMim dB Detector  Comment
17 3465000 5255 133 5122 8230 3108 peak
17 3465000 5774 133 5641 8230 2589 peak
2 17677000 4080 941 4991 6230 -3239 peak
2 17762000 4073 908 4961 6230 3249 peak

| [Test Mode : |LTE Band 4_TX CH20175_5MHz

Test Mode : |[LTE Band 4_TX CH20175 5MHz

Horizontal
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BB dBuVIm 63 dBuVm
X & &
2 »
a3 "
000,000 270000 A400. 00 100 00 7800 00 500 00 20000 1290000 1460000 TH000.00 MHz 000000 2700 00 4400 00 10000 7800 00 S500_00 N2A000 1290000 14600 00 1BI00 N MH 2
Reading Comect Measure- ) Reading Comect Measure-
No. Mk.  Freq.  Level  Factor ment  Limit Margin No. Mk. Freq. Level  Factor ment Limit Margin
MHz. dBuV dB dBuVim dBuVim dB Detector  Comment MHz dBuV dB dBuVim dBuVm dB’ Detector Comment
1 3465.000 4948 133 4813 8230 -3417 peak 1% 3473500 6307 132 6175 8230 -2055 peak
2+ 17702500 4053 940 5009 6230 -3221 pesk 7 17362500 4083 907 4990 6230 3240 peak




3L

Report No.: BTL-FCCP-3-2404C168

Test Mode : [LTE Band 4_TX CH20175_20MHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_20MHz

Vertical

Horizontal

BES  dBW/m BEY dBaW/n
1
X
)
X 2 ; 3
H
m E
" n
1000000 770000 A400.00 £100.00 THOO 00 500,00 120000 12300000 1460000 RO 00 MH2 000000 2700 00 Aou. 00 100,00 800,00 50000 NZ0000 1290000 7460000 1H000.00 MHz
Reading Comect Measure- Reading Comect Measure- ]
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz. dBuV d8 dBuVim  dBuMim dB Detector  Comment. Mz aBuV o8 aBuVim dBuVim d5 Detector  Comment
1% 3482.000 5338 -1.30 5208 8230 -3022 peak 1* 3482.000 6193 -130 6063 8230 -2167 peak
2 5224.500 39.78 171 4149 8230 -40.81 peak 2 5224500 4442 17 4613 8230 -3617 peak
3 17821.500 40.84 9.05 4989 8230 -32.41 peak 3 17711.000 4092 810 5002 8230 -3228 peak

Test Mode : |LTE Band 12_TX CH23095_1.4MHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_1.4MHz

Vertical

Horizontal

BES  dBuvAm B6S  dBWVIm
¥ H]
x
1
Ax 3
8 X
E »
,., FH
000,000 2700, 00 00,00 E100.00 7RO00 00 £ V20000 17900000 VABO000 TRO00.00 MH2 000000 27700, 00 400 0 00 0 TRO0 0 500 0 1120000 1250000 1460000 1800000 WH2
Reading Comect Measure- - Reading Comect Measure-
No. Mk. Freqg  Level Factor  ment Limit  Margin No. Mk. Freg.  Level Factor  ment Limit  Margin
Wz dBuV ] GBuVim  GBuVim @8 Detector Comment W aBav ] EUm  @Buim 98 Deiecir  Comment
17 1416500 5830 579 5251 8230 -2979 peak 17 1416500 6834 579 6255 8230 1975 peak
2 1714.000 4450 484 3866 8230 4264 peak 2 2122.000 6168 442 5724 8230 -2506 peak
3 2122.000 4872 442 4430 8230 -3800 peak 3 2479.000 4555 451 4104 8230 -4126 peak
2 2470500 4982 451 4541 6230 3669 peak
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Report No.: BTL-FCCP-3-2404C168

:|LTE Band 12_TX CH23095_5MHz

Test Mode : |LTE Band 12_TX CH23095_5MHz |

Vertical

B9
&
»
"
1000000 3700 00 440000 F100.00 800 00 500 00 N20000 1230000 1460000 TRO00.00 WH2
Reading Corect Measure- i
No. Mk. Freq  level  Factor ment  Limit Margin
L=y % @uUm  dBuim 0B Dewctr Comment
1% 1416500 6069 578 5490 8230 -2740 peak
2 2130500 4786 442 4354 8230 3876 peak

‘Test Mode

Horizontal

B6.S  dBuM/m
*
1
o
RH)
000,000 270000 A400.00 5100 00 TH00 00 500,00 20000 1280000 14600 00 18000 00 MHZ
Reading Comect Measure- ]
No. Mk. Freg. Level Factor  ment  Limit  Margin
MHz. dBuV dB dBuVim dBuVm B Detector  Comment
1+ 1416500 6982 579 6403 6230 -1827 peak
2 2130500 5963 442 5521 6230 2708 peak

:|LTE Band 12_TX CH23095_10MHz

Test Mode : [LTE Band 12_TX CH23095_10MHz | [Test Mode

Horizontal

9 duvin 89 @i
) &
H
4 )
» n
OO ZAGD0 AL BI00M) TRIODD  S000 120001280000 1460000 0000 WHe 100000 AW A0 00 G000 7600 0 See000  TTZ0 00 120000  TAR 00 T 0 Mz
Reading Comect Measure- -
. . Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Margin No. Mk. Freq.  Level Facter  ment Limit  Margin
Mhe 8 cBdim  dEVim 8 Deleclor Comment W= @ = EBUm  EWm 95 Dede  Comment
1% 1425000 5957 572 5385 6230 2045 peak 1+ 1425000 7225 572 6653 6230 1577 peak
2 2113.500 5140 -4.40 47.00 8230 -3530 peak 5 5735000 F0Es a1 ) 5230 2808 poak
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Report No.: BTL-FCCP-3-2404C168

[Test Mode : |LTE Band 13_TX CH23230_5MHz

| [Test Mode : |LTE Band 13_TX CH23230_5MHz

Vertical

BES  dBuv/n

ODTE0 ZAN 00 AG000  BI0000  7R000D 950000 1120000 1290000 1460000 THOU0L00 MHz

Reading Cormect Measure-

No. Mk. Freq.  Level  Factor ment  Limit Margin

WHz BV a8 GEuVim  dBuVim  dB  Detector Comment

1+ 14243.000 3925 940 48665 8230 -3363 peak

Horizontal

BEY dBevIn

NGDOE0 Z700 00 MO0 00 GI0000  FROUG0 SO0 00 1120000 1290000 1460000 A0 00 MH2

Reading Comect Measure-
No Mk Freq. Level  Factor ment LMt Margn

Wz dBuv @ GBuVim  dBuVim  dB  Detector  Comment

1* 14115.500 38.67 9.52 45.39 8230 -3391 peak

Test Mode : [LTE Band 13_TX CH23230_10MHz

| [Test Mode : |LTE Band 13_TX CH23230_10MHz

Vertical

B9 dBevIn

0000 Z700 00 0000 E0000 780000 0000 TIZ0000 1290000  1AE0D00 T8000.00 MHz

Reading Comect Measure-

No. Mk.  Freq.  Level Factor ~ ment Limit  Margin

Wz dBuv =) GBuVim _ dBuvim  dB  Detector  Comment

1+ 13605.500 3912 937 4849 8230 -3381 peak

Horizontal

B9 B
%

7!

12

0000 270000 0000 GI0000  FRODOD  SONO0  11AUNG0 1290000 14E00 00 THINID 00 MHe

Reading Correct Measure-

No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin

Wz @BV FE) GBuVim  @BuVim  dB  Detectr Comment

1* 14224.500 3913 941 4554 8230 -3376 peak
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| Test Mode : [LTE Band 66_TX CH132322_1.4MHz

Test Mode : |LTE Band 66_TX CH132322_1.4MHz]|

Horizontal

BGES  dBud/m
w9 wwin
% :
1 H
” kol
. Y
1000000 270000  AAG0.00 10000 780000 950000 1120000 1290000 1460000 THO0D 00 MHz 1000000 770000 40000 510000  7800.00 350000 1120000 12500.00 1460000 18000.00 WHz
Reading Correcl Measure-
Reading Cormect Measure- . .
No Mk Freq | Level  Factr | ment Lt  Margin No. Mk.  Freq. Level  Factor ment  Limit Margin
WMHz dBuv B @BuNim dBuVim ) D Comment MHz dBuV dB dBuV/m dBuVim dB Detector  Comment
1 3490500 4812  -129 2683 8230 -3547 peak 17 3490500 5585 129 5466 G230 2764 psak
T+ 17991500 4105 686  S001 6230 3229 peak 2 17779000 4189 906 S0 6230 3135 peak

| [Test Mode : |LTE Band 66_TX CH132322_5MHz

Test Mode : |[LTE Band 66_TX CH132322 5MHz
Horizontal

B9 JBIm B6S  dBuV m
P
*
%
71 31
" Rt
1000000 2700 00 400,00 6100 00 800,00 500 00 N20000 12900000 1460000 100000 MHz 000000 2700 00 400 00 100 00 7HU0.00 50000 20000 1290000 1460000 00000 MH2
Reading Comect Measure- ) Reading Comect Measure-
No. Mk.  Freg.  Level Factor ~ ment  Limit  Margin No. Mk. Freqg  Level Factor  ment  Limit  Margin
MHz dBuV dB ‘dBuVim dBuVim: dB Detector  Comment MHz dBuV d8 dBuVim dBulim dB Detector  Comment
1 3400500 4754 129 4625 6230 3805 peak 17 3490500 5715 128 5586 6230 2644 peak
S011 6230 3219 peak 2 17906500 4080 900 4990 6230 3240 peak

2t 17583500 4085  9.16
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Report No.: BTL-FCCP-3-2404C168

Test Mode : |LTE Band 66_TX CH132322_20MHz |

Vertical

BES AR
1
*
7,
Rt
10000000 2700 00 A400.00 £100 00 7800 00 3500 00 N2A0000 1290000 14600 00 TH000.00 MHz
Reading Comect Measure- )
No. Mk.  Freq.  Level Factor ~ ment Limit  Margin
MHz dBuv dB8 aBuVim dBuvim dB Detector  Comment
1 3507500 4771 126 4645 6230 3585 peak
2+ 17940500 4061 698 4958 6230 3271 peak

[ Test Mode : [LTE Band 66_TX CH132322_20MHz

Horizontal

S a8
’
X
%
7
k)
000,000 270000 o000 B100.00 750000 0,00 20000 1290000 1460000 TH000.00 MHz
Reading Comect Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz. dBul a8 dBuVim  dBuVim dB Detector  Comment
1+ 3507500 5633 126 5507 8230 -27.23 peak
2 17694000 4067 910 4577 8230 3253 peak

Test Mode : |LTE Band 85_TX CH134092_5MHz ‘ ‘Test Mode : |LTE Band 85_TX CH134092_5MHz

Horizontal
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69 B B dBin
1
]
* P
%
2z
H
7 el
aa 1
1000.000 270000 440000 510000 780000 350000 V120000  12900.00  14500.00 800000 MH2 00000 J70000  MO0O0 BIOOO0 7S0000 0000 1120000 1290000 1480000 T8000.00 MH2
Reading Comect Measure. ) Reading  Comect  Measure-
No. Mk. Freg.  Level  Factor ~ment Limit Margin No. Mk. Freq. Level  Factor ment Limit Margin
Wiz GEav ] SBuVim  dBu¥im @B Detector  Comment Wiz =g & BVm  dBm  d8  Deecier  Comment
1% 1416500 6124 579 5545 6230 -2685 peak 1% 1416500 6.4 573 6225 98220 -2005 peak
2 2130.500 4989 442 4547 8230 -3683 peak 2 2130.500 5648 442 5207 8230 -3023 psak
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3 L L Report No.: BTL-FCCP-3-2404C168

|Test Mode : |LTE Band 85_TX CH134092_20MHz

|[Test Mode : |LTE Band 85_TX CH134092_10MHz |

Horizontal

Vertical

B89 dBu/n

%=
x

1 |
000,000 2700 00 400,00 100 00 FH00 00 500 (0 N20000 1250000 14600 00 1800006 MHz ‘31 0,000 270000 A0 00 E100.00 TRU0.00 S0 00 N200.00 1290000 1460000 TRO00.00 MH2
Reading Comect Measure- Reading Comect Measure-
No. Mk Freq. Level Factor ment Limit ~ Margin No. Mk Freq. Level Factor ment Limit  Margin
MHz dBuV a8 aBuVim dBuVm dB Detector  Comment MHz dBuv d8 aBuVim dBuVim B Detector  Comment
1+ 1425000 5810 572 5338 6230 2882 peak 1+ 1425000 6616 572 6044 6230 2186 peak
2 2130500 4870 442 4428 5230 3802 peak 2 21308500 5881 442 5439 8230 2791 peak
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Report No.: BTL-FCCP-3-2404C168

For NB-loT:

Test Mode : [LTE Band 4_TX CH20175_3.75kHz ‘ ‘Test Mode : |LTE Band 4_TX CH20175_3.75kHz

Vertical

B9 g8/

1
D000 70000 AADOG0  GI0U00  7B000N  SSONO0 1120000 1290000 1460000

Horizontal

B8 dBin

1800000 MHz 000000 2700 00 440000 E100.00 780000 3500 00 20000 1290000 1460000 100000 MH2
Reading Comect Measure- Reading Comect Measure- -
No. Mk.  Freq.  Level Factor  ment  Limit  Margin No. Mk.  Frea.  Level Factor  ment  Limit  Margin
MHz. dBuV d8 dBuVim dBulVm dB Detector  Comment MHz dBuv d8 oBuVim  dBuVim a8 Detector  Commant
17 13044500 3841 905 4748 8230 3484 peak 1+ 13903000 3902 957 4859 8230 3371 peak

Test Mode : [LTE Band 4_TX CH20175_15kHz

| [Test Mode : |LTE Band 4_TX CH20175_15kH

Vertical

B dBuv/m

Rt

GI000 ZF000 440000 GIN00  7R0000  SS0000  TiZ0000 170000 1460000 THO0D 00 MH2

Horizontal

R

NG0TE0 Z70000  AI00  GI0000  7EO006 G000 1170000 V200 1460000 THIL00 MHz

Reading Comect Measure-

Reading Comect Measure-

No. Mk.  Freq.  Level Factor ment Limit  Margin No. Mk.  Freg. Level Factor ment Limit  Margin
MHz dBuV dB ‘dBuVim dBuvim B Detector  Comment. MHz. dBul/ dB dBuVim  dBuVim dB Detector  Comment
1 * 11242500 3862 653 4715 8230 -3515 peak 1% 3485.000 3978 133 3846 8230 4384 peak
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Report No.: BTL-FCCP-3-2404C168

Vertical

|Test Mode : |LTE Band 12_TX CH23095_3.75kHz | |Test Mode : [LTE Band 12_TX CH23095_3.75kHz

Horizontal

BES  dBuv/n W wwm
p
% *
7 Ed
a Rt
A 0I0 000 BN BIO000  7RIG0 80000 TTAD00 1290000 AGI.00 THO0D.00 MHe 000 000 70000 440000 KIO000 780000 SG0000 1120000 1280000 14600 00 B0 00 WH2
Reading Corect Msasure- Reading Comect Measure. )
Mo. Mk. Freq  Lewel  Factor ~ment  Limit Margin No. Mk. Freq  Level  Factor ~ment  Limit Margin
MHz dBuV C:) dBuVim  dBu¥im  dB  Detector Comment MHz BV a8 dBuVim  dBuVim  dB  Defectr Comment
1+ 13945500  39.33 958 4898 8230 -3332 peak 1* 14362000 3975 928  49.03 8230 3327 peak

Test Mode : |LTE Band 12_TX CH23095_15kHz ‘ ‘Test Mode : |LTE Band 12_TX CH23095_15kHz

Vertical

B8 dBu/n

BRI dBu/n

Horizontal

00000 20000 0000 G0N0 7000 0000  TI20000 1290000 1460000 400000 Mz NG Z 0 RSO0 SI0000  Te0000  S0000  T1Z000 1290000 1460000 S HH2
Reading Comecl Measure- ead
i . eading Corect Measure-
No. Mk.  Freq.  Lewel Factor  ment Limit  Margin MNo. Mk.  Freg Le\.e\g Factor ment Limit  Margin
MHz. dBuV d8 dBuVim  dBuvim B Detector  Comment VHz g Fe} EEuim FEvim & Detector  Comment
1% 14285500 3943 936 4849 5230 3381 peak 1+ 13860500 3961 953 4814 8230 3316 peak
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Report No.: BTL-FCCP-3-2404C168

|Test Mode

: ILTE Band 13_TX CH23230_3.75kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_3.75kHz

Vertical

Horizontal

B9 @i 59 Wi
3
%
” ”
1 an
W00 FO000 MDD EIN00  TO00 SO0 1120000 000 140000 00,00 W 000D 270000 A0000 610000 0000 SG0000  TIZ0N00 1290000 1460000 0000 MHz
Reading Correcl Measure- Reading Comect Measure
MNo. Mk Freq. Limit  Margin " L i
req. Level  Facter  ment 9 No. Mk. Freq.  Level  Factor ment Limit  Margin
R BV @ @dlm  dBuWim 5 Detecir  Comment T T e e e
T 14362000 4020 928 4946 6230 3282 peak o e 9 @3 mm S e

Test Mode : |LTE Band 13_TX CH23230_15kHz ‘ ‘Test Mode : |LTE Band 13_TX CH23230_15kHz

B9 B/

Vertical

Horizontal

B89 B

1000.000 270000 440000 10000 70000 950000 1120000 12900.00  14600.00 800000 MHz 0000 T000 A0000 FIO0O0 FAN000 SMN000 1120000 1280000 1460000 TR WH2
Reading Comect Measurs. ) Reading Comect Measure-
No. Mk. Freq.  Level Factor  ment Limit  Margin No. Mk.  Freq.  Level Factor  ment Limit  Margin
WHz dBuv B cBulim  dBuVim  dB  Detecter Comment WHz dBuV C:) dBuVim  dBuVWim  d8  Defector Comment
1* 14481.000 3938 2917 4855 8230 -3375 peak 1 * 14498.000 4007 918 4923 8230 -3307 peak

Page 62 of 65




3L

Report No.: BTL-FCCP-3-2404C168

LTE Band 66_TX CH132322_

Test Mode : 3.75kHz

Test Mode :

LTE Band 66_TX CH132322_
3.75kHz

Vertical

Horizontal

BES  dBubm BEY dBWIn
) ”

" Rt
000000 20000 ADUUD  GIONG0  7RUOO0  SO000 1120000 120000 1460000 THI000 MHz !

Reading Comect Measure-

D000 Z/0000  AADIO0  GIO0O0  7R0000 SO0 1120000 1290000 TAGOD00

THO00 00 MH2

No. Mk.  Freq.

No. Mk. Freq. Level  Faclor ment Limt Margin
MHz dBuV dB dBuVim dBuVim dB Detector  Comment
1% 11242500 3786 653 4639 8230 -3591 peak

Reading Corect Measure-

Level  Factor ment  Limit Margin

Wz

B @ GBWVim _ dBuVim 98 Detector  Comment

1+ 13614.000

3921 938 4859 6230 -3371 peak

Test Mode : [LTE Band 66_TX CH132322_15kHz

‘ ‘Test Mode

:|LTE Band 66_TX CH132322_15kHz

Vertical

Horizontal

6.9 dBuv/m BRI dBuv/m
i %
i m
REY Kt
LU A400 00 B100 00 780000 500 00 V20000 1290000 14600 00 1800000 MHz a0 20000 H0u. 00 10000 780000 500 00 20000 1790000 1460000 THO00LO0 WH:
Reading Comect Measure- ) Reading Comect Measure-
No. Mk. Freq.  Level Factor ~ ment  Limit  Margin No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz dBul & dBuVim dBuVim dB Detector  Comment. MHz. dBuV o8 dBuVim dBuVim dB Detector  Comment
1+ 7587500 G767 640 4377 6230 38.53 peak 1 12636500 3860 645 4705 6230 -3525 peak
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Report No.: BTL-FCCP-3-2404C168

Test Mode : LTE Band 71_TX CH133297_

LTE Ban
3.75kHz

Test Mode :

d 71_TX CH133297_

3.75kHz

Horizontal

Vertical

B9 dBuv/n

B9 dBu/n

P

an
000,000 2700 00 400 00 100,00 400 00 500 00 TIZ000 1290000 14600 00 THO00.00 MHz "
10000000 Z700,00¢ 40000 E100.00 7H00.00 500,00 1120000 12900000 14600.00 18000.00 MHz
Reading Correct  Measure- Feadng Comest Wiesmie
No. Mk, Freq. Limit  Margin _— -
T80.  Level  Factor  ment 9 No. Mk. Freq. Lewel  Factor ~ment  Limit Margin
MKz dBuV d8 dBuVim dBuvim dB Detector  Comment
MHz dBuV d8 dBuVim dBuWim dB Detector  Comment
1+ 14496000 3967 816 4683 6230 3347 peak
1+ 14200500 3923 944 4867 06230 3363 peak

Test Mode : [LTE Band 71_TX CH133297_15kHz ‘ ‘Test Mode : [LTE Band 71_TX CH133297_15kHz
Vertical Horizontal
BB dBuNIm BES  dBuY
b3 %
” i
7"1 10000 Z700,00¢ Aou. 0 10000 400,00 50000 n20000 1280000 140000 TROODL 00 MH2 7‘21 0000 2700 00 400 00 100 00 600,00 500 00 20000 1290000 1460000 18000.00 MHz
Reading Comect Measure- Reading Corect Measure-
MNo. Mk.  Freg.  Level Factor ment Limit  Margin No. Mk. Freq  Level Factor ment Limit  Margin
MHz. dBuV d8 dBuVim dBuVim B Defector  Comment MHz dBuv dB ‘dBuVim dBuVim: dB Detector  Comment
17 13571500 3864 935 4619 6230 3411 peak 1+ 14035000 3868  ©80 4828 8230 3402 peak
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Report No.: BTL-FCCP-3-2404C168

3 L
LTE Band 85_TX CH134092_

.|LTE Band 85_TX CH134092_ .
Test Mode : Test Mode :
3.75kHz 3.75kHz
Vertical Horizontal
B9 avin B3 i
* %
” w
1
00000 0000 G0N BO000  7R000  SGN000 120000 120000 1480000 TH 00 MH "
000000 ZF0N00 AAOLN0 G000 ANO0D  M000  TI20000  TRN008 1460000 TN 00 WH:
Reading Correct Measure-
No. Mk. Freq. Level  Faclor ment Limit Margin Reading Comect Measure- i
Wz g @& WBuVim  dBuVim  dB  Detector Comment No. Mk. Freq. Level Factor ment Lmit Margin
1+ 13808500 3830 851 4881 6230 3343 peak e B Em  Bim G beede Cemmen
17 13631000 3836 938 4674 8230 3356 peak

Test Mode : |[LTE Band 85 _TX CH134092_ 15kHz ‘ ‘Test Mode : |[LTE Band 85_TX CH134092_ 15kHz
Vertical Horizontal
86 dBuv/m B6.9  dBuv/m
1 %
. -
000 000 270000 4400 00 0000 R0 00 50000 20000 1290000 1450000 ABO00.00 MHz 000000 2700 00 400 00 E100 000 00 .00 50000 N20000 1290000 1460000 TRO00.00 MHz
Reading Comrect Measure- Reading Comect Measure-
No. Mk Freq. Level Facter ment Limit Margin No. Mk. Freq. Level Factor ment Limit Margin
MHz dBuv dB ‘dBulim dBuVim dB Detector Comment MHz dBuV dB aBuVim dBuVim dB Detector  Comment
1* 17014.000 4124 874 4998 8230 -3232 peak 1* 14515.000 3959 913 4872 8230 -3358 peak

End of Test Report
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